
SPORTSTECHEXPLOSION-DRAWING / SPAREPARTS-OVERVIEW

VIBRATION PLATE VP250 / VIBRATIONSPLATTE VP250

EXPLOSIONSZEICHNUNG / ERSATZTEILLISTE

SPORTSTECHvibration plate VP250
Vibrationsplatte VP250

1 SP_VP250_01 Bottom steel skeleton

2 SP_VP250_02 Pedal skeleton

3 SP_VP250_03 Centre shaft bush

8 SP_VP250_08 Motor fixing part

9 SP_VP250_09 Motor

12 SP_VP250_12 Bottom cover

13 SP_VP250_13A Cover top

13 SP_VP250_13B Cover middle

14 SP_VP250_14 Foot pad

15 SP_VP250_15 Feet

16 SP_VP250_16 Screw

23 SP_VP250_23 Screw M8x30

26 SP_VP250_26 Flat washer M8

27 SP_VP250_27 Display board

29 SP_VP250_29 Speaker

30 SP_VP250_30 Screw M8x16

32 SP_VP250_32 Screw M10x35

33 SP_VP250_33 Nut M10

35 SP_VP250_35 Nut M8

36 SP_VP250_36 Belt

37 SP_VP250_37 Switch and socket

38 SP_VP250_38 Display sticker

39 SP_VP250_39 Audio PCB

40 SP_VP250_40 PCB box

41 SP_VP250_41 Strap hooker

42 SP_VP250_42 Screw M6x35

43 SP_VP250_43 Nut M6

44 SP_VP250_44 Self tapping screw ST4x16

45 SP_VP250_45 Exercise rope

46 SP_VP250_46 Axis M6x30

47 SP_VP250_47 Rolling wheel

48 SP_VP250_48 Shaft complete

49 SP_VP250_49 Remote control

Not in drawing SP_VP250_Carton Carton

Not in drawing SP_VP250_Manual Manual 

not in drawing SP_VP_Poster Training poster

35

48

35

36

33

3233

2
49

44

42

41

43

27

38

14

16 16
16

13A

13B

43

41

2625

42

3

45

26

23

26

261

9

8

25

30

25

40

29

39

37

12

47

46

15

15

Number in 
explosion 
drawing

Item number Description
Number in 
explosion 
drawing

Item number Description


